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Dabigatran Etexilate HOmg and 150mg 
Capsules 

H Prescribing Summary 

This is a condensed version of the Product 
Monograph. For complete information please 
refer to the Product Monograph available at 
www.boehringer-ingelheim.ca or by contacting 
Boehringer Ingelheim (Canada) Ltd., 5180 South 
Service Road, Burlington, Ontario, L7L 5H4. 

Patient Selection Criteria 

THERAPEUTIC CLASSIFICATION: 
Anticoagulant 
INDICATIONS AND CLINICAL USE 
• Prevention of stroke and systemic 

embolism in patients with atrial 
fibrillation, in whom anticoagulation is 
appropriate. 

Geriatrics (>65 years of age): Clinical 
studies have been conducted in patients 
with a mean age >65 years. Safety and 
efficacy data are available (see CLINICAL 
TRIALS in the Product Monograph). 
Pharmacokinetic studies in older subjects 
demonstrate an increase in exposure to 
dabigatran in most of those patients, 
usually in association with age-related 
decline of renal function (see WARNINGS 
AND PRECAUTIONS, Renal, and DOSAGE 
ANDADMINISTRATION, Renal Impairment). 
Pediatrics (<18 years of age): The safety 
and efficacy of PRADAX have not been 
established in children less than 18 years of 
age. Therefore, PRADAX is not recommended 
in this patient population. 

CONTRAINDICATIONS 
• Severe renal impairment (CrCI <30mL/ 
min) 
• Hemorrhagic manifestations, bleeding 

diathesis, or patients with spontaneous 
or pharmacological impairment of 
hemostasis 

• Lesions at risk of clinically significant 
bleeding.e.g., extensive cerebral infarction 
(hemorrhagic or ischemic) within the last 
6 months, or active peptic ulcer disease 
with recent bleeding 

• Concomitant treatment with strong 
P-glycoprotein (P-gp) inhibitors, i.e., oral 
ketoconazole (see DRUG INTERACTIONS) 

• Known hypersensitivity to dabigatran or 
dabigatran etexilate or to any ingredient 
in the formulation or component of the 
container. For a complete listing, see 
the DOSAGE FORMS, COMPOSITION 
AND PACKAGING section of the Product 
Monograph. 

Safety Information 

WARNINGS AND PRECAUTIONS 
The following Warnings and Precautions are 
listed in alphabetical order. 
Bleeding 
As with all anticoagulants, PRADAX should be 
used with caution in circumstances associated 
with an increased risk of bleeding. Bleeding 
can occur at any site during therapy with 
PRADAX. An unexplained fall in hemoglobin 
and/or hematocrit or blood pressure should 
lead to a search for a bleeding site. Patients at 
high risk of bleeding should not be prescribed 
PRADAX (see CONTRAINDICATIONS). 
Close clinical surveillance (looking for signs 
of bleeding or anemia) is recommended 
throughout the treatment period, especially if 
risk factors are combined. 
Table 1: Factors which increase hemorrhagic 
risk, as identified in clinical studies 

Factors increasing 

dabigatran plasma levels 

Pharmacodynamic 

interactions 

Diseases/procedures 

with special 

hemorrhagic risks 

Others 

Moderate renal impairment (30-50 mL/min CrCI) 

P-glycoprotein-mhibitof corned ication 

Acetyl salicylic acid 

NSAID 

Clopidogrel 

Congenital or acquired coagulation disorders 

Thrombocytopenia or functional platelet defects 

Active ulcerative gastrointestinal disease 

Recent gastro-intestinal bleeding 

Recent biopsy or major trauma 

Recent intracranial hemorrhage 

Brain, spinal or ophthalmic surgery 

Bacterial endocarditis 

Age *75 years 

The measurement of dabigatran-related 
anticoagulation may be helpful to avoid 
excessive high exposure to dabigatran in 
the presence of additional risk factors. 
In patients who are bleeding, an aPTT test 
may be useful to assist in determining an 
excess of anticoagulant activity, despite 
its limited sensitivity. An aPTT >80 sec at 
trough, i.e., when the next dose is due, is 
associated with a higher risk of bleeding 
(see Monitoring and Laboratory Tests). 
Should severe bleeding occur, treatment 
with PRADAX must be discontinued and the 
source of bleeding investigated promptly. 
Agents that may enhance the risk of 
hemorrhage should not be administered 
concomitantly with PRADAX, or, if necessary, 
should only be administered with caution 
(see ACTION AND CLINICAL PHARMACOLOGY, 
Pharmacokinetic Interactions in the Product 
Monograph). 

Treatments that should NOT be 
administered concomitantly with 
PRADAX due to increase in bleeding 
risk include: unfractionated heparin 
and heparin derivatives, low molecular 
weight heparins (LMWH), fondaparinux, 
bivalirudin, thrombolytic agents, GPIIb/ 
Ilia receptor antagonists, ticlopidine, 
sulfinpyrazone, and vitamin K antagonists 

such as warfarin. 
The concomitant use of PRADAX with the 
following treatments has not been studied 
and may increase the risk of bleeding: 
rivaroxaban, prasugrel, and the strong 
P-gp inhibitors itraconazole, tacrolimus, 
cyclosporine, ritonavir, tipranavir, 
nelfinavir and saquinavir. 
Unfractionated heparin may beadministered 
at doses necessary to maintain a patent 
central venous or arterial catheter. 
In patients with atrial fibrillation treated 
for the prevention of stroke and systemic 
embolism,theco-administrationof oral anti­
platelet (including aspirin and clopidogrel) 
and NSAID therapies increases the risk of 
bleeding by about two-fold (see ACTION 
AND CLINICAL PHARMACOLOGY, Special 
Populations, Pharmacokinetic Interactions 
in the Product Monograph). If necessary, 
co-administration of low-dose ASA, i.e., 
slOO mg daily with PRADAX may be 
considered for other indications than 
stroke prevention in atrial fibrillation. Note 
that in the RELY trial, there is no evidence 
that the addition of ASA or clopidogrel to 
dabigatran, or its comparator warfarin, 
improved outcomes in respect to stroke (see 
CLINICAL TRIALS, Stroke Prevention in Atrial 
Fibrillation in the Product Monograph). 
Treatment initiation with verapamil 
should be avoided in patients following 
orthopedic surgery who are already treated 
with PRADAX. Simultaneous initiation of 
treatment with PRADAX and verapamil 
should also be avoided at any time (see 
DRUG INTERACTIONS, P-glycoprotein 
inhibitors). 

Interaction with P-gp inducers 
The concomitant use of PRADAX with the 
strong P-gp inducer, rifampicin, reduces 
dabigatran plasma concentrations. Other 
P-gp inducers such as St. John's Wort or 
carbamazepine are also expected to reduce 
dabigatran plasma concentrations, and 
should be co-administered with caution 
(see DRUG INTERACTIONS and Special 
Populations). 

Surgery/Procedural Interventions 
Patients on PRADAX who undergo surgery 
or invasive procedures are at increased 
risk for bleeding. In these circumstances, 
temporary discontinuation of PRADAX may 
be required. 

Pre-operative Phase 
In advance of invasive or surgical 
procedures PRADAX should be stopped 
temporarily due to an increased risk of 
bleeding. If possible, PRADAX should be 
discontinued at least 24 hours before 
invasive or surgical procedures. In patients 
at higher risk of bleeding (see DOSAGE AND 
ADMINISTRATION) or in major surgery where 
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complete hemostasis may be required, 
consider stopping PRADAX 2-4 days before 
surgery. Clearance of dabigatran in patients 
with renal insufficiency may take longer 
(see DOSAGE AND ADMINISTRATION, Renal). 
This should be considered in advance of 
any procedures. 
PRADAX is contraindicated in patients 
with severe renal dysfunction (CrCI <30 
mL/min). Should acute renal failure occur 
before surgery is required, PRADAX should 
generally be stopped at least 5 days before 
major surgery. 
If acute intervention is required, PRADAX 
should be temporarily discontinued, due 
to increased risk of bleeding. Surgery or 
procedural interventions should be delayed 
if possible until at least 12 hours after the 
last dose of PRADAX, with risk of bleeding 
weighed against the urgency of the needed 
intervention. 

Peri-Operative Spinal/Epidural 
Anesthesia. Lumbar Puncture 
Procedures such as spinal anesthesia may 
require complete hemostatic function. 
In patients treated with PRADAX for VTE 
prevention following major orthopedic 
surgery and who undergo spinal or epidural 
anesthesia, or in whom lumbar puncture 
is performed in follow-up to surgery, the 
formation of spinal or epidural hematomas 
that may result in long-term or permanent 
paralysis cannot be excluded. 
In the case of these peri-spinal procedures, 
administration of the first dose of PRADAX 
should occur after hemostasis has been 
obtained and no sooner than 2 hours 
following puncture or removal of catheters 
related to these procedures. 
The risk of these rare events may be higher 
with post-operative use of indwelling 
epidural catheters or the concomitant use 
of other products affecting hemostasis. 
Accordingly, the use of PRADAX is not 
recommended in patients undergoing 
anesthesia with post-operative indwelling 
epidural catheters. 
Post-Procedural Period 
Resume treatment with PRADAX as soon as 
complete hemostasis is achieved. 
Renal 

PRADAX is contraindicated in cases of 
severe renal impairment (CrCI <30 mL/ 
min). Patients who develop acute renal 
failure while on PRADAX should discontinue 
such treatment. 
• Patients with atrial fibrillation treated for 

prevention of stroke and systemic embolism: 
Since no dose adjustment is necessary for 
mostatrialfibrillation patients with moderate 
renal impairment (CrCI 30-50 mL/min), 
a standard daily dose of 300 mg, taken 
orally as one 150 mg capsule twice 
daily is recommended (see DOSAGE 

AND ADMINISTRATION, Renal Impairment). 

Special Populations 
Pregnant Women: Since there are no 
studies of PRADAX in pregnant women, the 
potential risk in these patients is unknown. 
Animal reproductive studies did not show 
any adverse effects on fertility or postnatal 
development of the neonate. 
Women of child-bearing potential should 
avoid pregnancy during treatment with 
PRADAX and when pregnant, women should 
not be treated with PRADAX unless the 
expected benefit is greater than the risk. 
Nursing Women: Breast-feeding during 
treatment with PRADAX is not recommended. 
There are no clinical data available on the 
excretion of dabigatran into breast milk. 
Geriatrics (>65 years of age): 
Pharmacokinetic studies in older subjects 
demonstrate an increase in drug exposure; 
especially in those patients with age-related 
decline of renal function (see WARNINGS 
AND PRECAUTIONS, Renal, and DOSAGE 
AND ADMINISTRATION, Renal Impairment). 
• Patients with atrial fibrillation treated 

for prevention of stroke and systemic 
embolism: Patients aged 80 years and 
above should be treated with a daily 
dose of 220 mg taken orally as one 110 
mg capsule twice daily. This alternate 
dosing may also be considered for other 
geriatric patients (see DOSAGE AND 
ADMINISTRATION, Elderly). Use with 
caution. 

Pediatrics (<18 years of age): The safety 
and efficacy of PRADAX have not been 
established in children less than 18 years of 
age. Therefore, PRADAX is not recommended 
in this patient population. 
Patients of low body weight (<50 kg): Since 
limited data are available in these patients, 
PRADAX should be used with caution. 

Monitoring and Laboratory Tests 
At recommended doses of PRADAX, 
dabigatran prolongs coagulation time 
as measured by the activated partial 
thromboplastin time (aPTT), thrombin 
time (TT) and ecarin clotting time (ECT). 
In patients who are bleeding due to excess 
activity of dabigatran, these coagulation 
tests would be expected to be elevated and 
may be helpful in assessing anticoagulant 
activity of dabigatran, if necessary (see 
ACTION AND CLINICAL PHARMACOLOGY, 
Pharmacodynamics in the Product 
Monograph). The aPTT is generally less 
sensitive to anticoagulant activity than 
either TT or ECT (see DRUG INTERACTIONS, 
Drug-Laboratory Interactions). 
However, the aPTT test is widely available 
and provides an approximate indication of 
the anticoagulation intensity achieved with 
dabigatran. In patients who are bleeding, 
the aPTT test may be useful to assist in 

determining an excess of anticoagulant 
activity, despite its limited sensitivity. An 
aPTT greater than 80 sec at trough (when 
the next dose is due) is associated with a 
higher risk of bleeding. In circumstances 
where there is no excess of anticoagulant 
activity, the utility of aPTT is limited in 
monitoring anticoagulant status of patients 
taking PRADAX. 

ADVERSE REACTIONS 
The safety of PRADAX has been evaluated 
overall in 22,126 patients. 
A total of 10,084 patients were exposed to 
at least one dose of dabigatran as study 
medication in four active-controlled clinical 
trials conducted to evaluate the safety and 
effectiveness of dabigatran etexilate in the 
prevention of venous thromboembolicevents 
(VTE) following major elective orthopedic 
surgery. Of these, 5,419 were treated with 
150 mg or 220 mg daily of PRADAX, while 
389 received doses of less than 150 mg 
daily, and 1,168 received doses in excess 
of 220 mg daily. 

In the RELY trial investigating the 
prevention of stroke and systemic 
embolism in patients with atrial fibrillation, 
a total of 12,042 patients were exposed 
to PRADAX. Of these, 6,059 were treated 
with 150 mg twice daily of dabigatran 
etexilate, while 5,983 received doses of 
110 mg twice daily. 
About 2 1 % of patients with atrial fibrillation 
treated with dabigatran and about 16% 
of patients treated with warfarin for the 
prevention of stroke and systemic embolism 
(long-term treatment for up to 3 years) 
experienced adverse events considered 
related to treatment. 

Bleeding 
Bleeding is the most relevant side effect 
of PRADAX. Bleeding of any type or severity 
occurred in approximately 14% of patients 
treated short-term for elective hip or knee 
replacement surgery and in long-term 
treatment in 16.5% of patients with atrial 
fibrillation treated for the prevention of 
stroke and systemic embolism. 
Although rare in frequency in clinical 
trials, major or severe bleeding may occur 
and, regardless of location, may lead to 
disabling, life-threatening or even fatal 
outcomes. 

A summary description of major and total 
bleeding is provided in Table 2. 
Table 2 shows the number of patients 
experiencing major and total bleeding 
event rates during the treatment period in 
the RELY study, conducted in patients with 
atrial fibrillation. In Table 2, the category of 
major bleeds includes both life-threatening 
and non-life threatening bleeds. Within 
life-threatening, intracranial bleeds is a 
subcategory of life-threatening bleeds. 
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Intracranial bleeds include intracerebral 
(hemorrhagic stroke), subarachnoid and 
subdural bleeds. For this reason, these events 
may be counted in multiple categories. 

Table 2: Frequency and annualized event rate 
(%) of bleeding events from the RELY trial 

Patients randomized 

Pal 1 yeais 

Major bleeding, event 
men-

Hazard ratio vs 
wartarin (95% CI) 

p value 

Lite threatening MBE 

Hazard tatlo vs. 
warfarin {95% Cll 

p.value 

Irrtra-cranial 
hemoirhage (ICH)' 

Hazard ratio vs. 
wadann (95% CI) 

p-value 

Any bleeding event' 

Hazard ratio vs. 
«Kfarin<95%CI) 

p-value 

Dabiaatian etaillate 
110 nit bid 

• ft] 

6.015 

11.199 

342 (2.9) 

0.80(0 70.0.93) 

II (1071, 

It/11?) 

0.67(0.54,0.82) 

00001 

2710.2) 

0.30(0.19.0.45) 

< 0.0001 

1,754(14.71 

0.78(073.0.83) 

<OD001 

Dabigatran eteKllate 
150 mg bid 

»(%) 
S.076 

12,033 

399(3.3) 

0.93(0.81.107) 

0.3146 

179(15) 

0.8010.66,0.98) 

0.0305 

38(03) 

0 4110.28,0.601 

< 0.0001 

1.993116.6) 

091(0.85.0.96) 

0 0(1 lb 

Wartana-

«(%) 

6.02? 

11.794 

42113.61 

218(1.9) 

90 (0.8) 

2,166(18 41 

^Adjudicated bleeds 
"Dose-adjusted wartarin to an INR of 2.0 - 3.0 
•ICH consists of adjudicated hemorrhagic stroke and subdural and/or 
subarachnoid hemorrhage. 

alnvestigator-reported bleeding events 

Major bleeding fulfilled one or more of the 
following criteria: 
• Bleeding associated with a reduction in 

hemoglobin of at least 20 grams per litre or 
leading to a transfusion of at least 2 units 
of blood or packed cells; 

• Symptomatic bleeding in a critical area or 
organ: intraocular, intracranial, intraspinal 
or intramuscular with compartment 
syndrome, retroperitoneal bleeding, intra­
articular bleeding or pericardial bleeding. 

Major bleeds were classified as life-
threatening if they fulfilled one or more of 
the following criteria: 

• Fatal bleed; symptomatic intracranial 
bleed; reduction in hemoglobin of at least 
50 grams per litre; transfusion of at least 
4 units of blood or packed cells; a bleed 
associated with hypotension requiring 
the use of intravenous inotropic agents; 
a bleed that necessitated surgical 
intervention. 

Clinical Trial Adverse Drug Reactions: 
Because clinical trials are conducted under 
very specific conditions, the adverse reaction 
rates observed in the clinical trials may not 
reflect the rates observed in practice and 
should not be compared to the rates in the 
clinical trials of another drug. Adverse drug 
reaction information from clinical trials is 
useful for identifying drug-related adverse 
events and for approximating rates. 

Table 3: Common Adverse Reactions 
observed in > 1 % of dabigatran-treated 
patients with atrial fibrillation in the 
active- controlled trial, RELY 

Bleeding and anemia* 

Anemia 

Epistaus 

Gastrointestinal 
hemorrhage 

Urogenital hemorrhage 

Gastrointestinal 
disorders* 

Abdominal pain 

Diarrhea 

Dyspepsia 

Nausea 

Dabigatran eteillate 
110mg«(%) 

5.983 (100) 

599 1100) 

73(1.2) 

66(11) 

196 (3.3) 

66(1.11 

735(12.3) 

135(2 3) 

75(13) 

250 (4.2) 

58(1.0) 

Dabigatran eteailate 
150 null 1%) 

6.059 (100) 

747(12.3) 

97(1.6) 

67(1.1) 

277 (4.6) 

84 (1.41 

772(12.7) 

134 (2.2) 

71(1.2) 

234 (3.9) 

73(1.2) 

Wartarin 

l ( % ) 

5.998 (100) 

825113.8) 

74(1.2) 

107 (18) 

155 (2.6) 

10 II 6! 

220 (3.7) 

15 (0 3) 

11(0.2) 

13 (0.21 

12 (0.2) 

'Aggregate incidence presented for all adverse reactions within the body 
system, including those reactions occurring <1% and not listed in the 
Table above.Gastrointestinal adverse reactions occurred more often with 
dabigatran etexllate than wartarin. These were related to dyspepsia 
(including upper abdominal pain, abdominal pain, abdominal 
discomfort, epigastric discomfort), or gastritis-like symptoms (including 
GERD. esophagitis, erosive gastritis, gastric hemorrhage, hemorrhagic 
gastritis, hemorrhagic erosive gastritis, gastrointestinal ulcer). 
Gastrointestinal (Gl) hemorrhage occurred at a higher frequency with 
PRADAX compared to warfarin (see Table 3). Gl adjudicated major bleeds 
were reportedat 1.1%, 1.6%,and l.l%(annuali2edrates)intheDE110mg, 
DE 150 mg and warfarin groups, respectively. Gl life-threatening bleeds 
occurred with a frequency of 0.6%, 0.8% and 0.5% in the DE 110 mg, OE 
150 mg and warfarin groups, respectively. Any Gl bleeds occurred with 
a frequency of 5.4%. 6.1% and 4.0% in the DE 110 mg, DE 150 mg 
and warfarin groups, respectively. The underlying mechanism of the 
increased rate of Gl bleeding has not been established (see CLINICAL 
TRIALS, Prevention of stroke and systemic embolism in patients with 
atrial fibrillation in the Product Monograph). 
Allergic reactions or drug hypersensitivity including urticaria, 
bronchospasm, rash and pruritus have been reported in patients who 
received dabigatran etexllate. Rare cases of anaphylactic reactions 
have also been reported. 

Less Common Clinical Trial Adverse Drug 
Reactions (<1%) 
Observed withexposuretodabigatranllOmg 
bid and 150 mg bid during the RELY trial, 
an active-controlled clinical trial for the 
prevention of stroke and systemic embolism 
in patients with atrial fibrillation: 
Blood and lymphatic system disorders: 
thrombocytopenia 
Vascular disorders: hematoma, 
hemorrhage 
Gastrointestinal disorders: 
gastrointestinal ulcer, gastroesophagitis, 
gastro-esophageal reflux disease, vomiting, 
dysphagia 
Hepatobiliary disorders: hepatic function 
abnormal/liver function test abnormal, 
hepatic enzyme increased 
Skin and subcutaneous tissue disorders: 
skin hemorrhage, urticaria, rash, pruritus 
Musculoskeletal and connective tissue 
and bone disorders: hemarthrosis 
Renal and urinary disorders: hematuria 
General disorders and administration 
site conditions: injection site hemorrhage, 
catheter site hemorrhage 
Injury, poisoning and procedural 
complications: incision site hematoma, 
traumatic hematoma, incision site 
hemorrhage 
Immune system disorder: drug 
hypersensitivity 
Respiratory disorders: hemoptysis, 
bronchospasm 
Nervous system disorders: intracranial 
hemorrhage 
For abnormal liver function tests reported in 
the RE-LY trial, please see Table 5. 
To report an adverse event, contact your 
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Regional Adverse Reaction Monitoring 
Office at 1-866-234-2345, or contact*. 
Boehringer Ingelheim (Canada) Ltd., Drug 
Safety at 1-800-263-5103 ext. 4603. 
DRUG INTERACTIONS 
Based on/nwfroevaluation.neitherdabigatran 
etexilate nor its active moiety, dabigatran, 
have been shown to be metabolized by the 
human cytochrome P450 system, nor did they 
exhibit effects on human CYP P450 isozymes. 
Concomitant use of PRADAX with treatments 
thatinterferewithhemostasisorcoagulation 
increases bleeding risk (see WARNINGS AND 
PRECAUTIONS,Bleeding).Co-administration 
of PRADAX with other anticoagulants 
has not been adequately studied and is 
not recommended. 

In the RELY trial, conducted in patients 
with atrial fibrillation, a two-fold increase 
in major bleeding was seen in both 
dabigatran study treatment arms, as well 
as that of the comparator, warfarin, when 
ASA was administered concomitantly (see 
ACTION AND CLINICAL PHARMACOLOGY, 
Special Populations, Pharmacokinetic 
Interactions in the Product Monograph; 
CLINICAL TRIALS, Stroke Prevention in Atrial 
Fibrillation in the Product Monograph; and 
DOSAGE AND ADMINISTRATION). 
Drug-Drug Interactions 
Transporter interactions: Dabigatran 
etexilate, but not dabigatran, is a 
substrate with moderate affinity for the 
efflux P-glycoprotein (P-gp) transporter. 
Therefore, potent P-glycoprotein inducers 
or inhibitors may be expected to impact 
exposure to dabigatran. 
P-glvcoprotein inhibitors: P-gp inhibitors 
like verapamil, quinidine and amiodarone 
may be expected to increase systemic 
exposure to dabigatran, see Table 4 
below. The strong P-glycoprotein inhibitor 
ketoconazole, when administered orally, is 
contraindicated (see CONTRAINDICATIONS). 
If not otherwise specifically described, close 
clinical surveillance (looking for signs of bleeding 
or anemia), along with a sense of caution is 
required when dabigatran is co-administered 
with strong P-glycoprotein inhibitors. 
P-elvcoprotein inducers-. The concomitant 
use of PRADAX with the strong P-gp inducer 
rifampicin, reduces dabigatran plasma 
concentration. Other P-gp inducers such as 
carbamazepine and St John's Wort are also 
expected to reduce the systemic exposure of 
dabigatran. Less potent inducers such as 
tenofovir can potentially reduce systemic 
exposure. Caution is advised when co­
administering these drug products. 
P-slvcoprotein substrates: Dabigatran 
etexilate is not expected to have a clinically 
meaningful interaction with P-glycoprotein 
substrates that do not also act as inhibitors 
or inducers of P-gp. 
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Table 4: Summary of Drug-Drug Interactions 
Piopemame 

AintodatoiK 

Antacids {aluminium 
compounds, sodium 
bicarbonate, calcium 
and/or magnesium 
compounds, or 
combinations ot 
these! 

Atonastatin 

Clarithromycin 

thi-h'tr-iuc 

Diituin 

Panloptatote 

Rilampicm 

Verapamil 

tomidmt 

MC 

111 

i.l 

CT 

cl 

CT 

Cl 

CT 

Cl 

n 

Cl 

r.i 

Effect 

Dabigatran exposure in heallhy 
subjects was mc[eased by 60% 
in the presence ol amiodaione 
(swACTIMl AND CLINICAL 

PHARMACUIOG-Y, Special 
Populations. Pharmacokinetic 

tomtguM 

In population PK analyses, a 
reduclion in dabigatran exposure 
by 35% was seen over the lust 
?(. hours 1 Miming surgery. 
Thereafter, [>7t hours afler 
sur geryl. a reduction ot about 
1 1 % was observed. 

When dabigalran rlrailale was 
co-adm mistered with alorvaslalm. 
exposure ol atonastatin. and 
alorvastatin metabolites were not 
significantly changed Dabigatran 
concentrations were decreased 
aboul 20% 

Dabigatran exposure In healthy 
subjects was increased by 
aboul 15% in the presence ot 
clarithromycin {see ACTION 
ANOCLINICAlPHABMACOiOGY. 
Special Populations, 
Phaimacokmetic Interactions in 
1 he Product Monograph) 

Whan dabigatran eteiilale was 

co-ad ministered with diclofenac 
pharmacokinetics ol both drugs 
appeared unchanged. 

When dabigalran eteiilale was 
co-administered with digoxw, no 
PK interaction was observed 

Dabigalran exposure was 
\mmai ISO ttftM • #wd 

(see ACTION AND CLINICAL 
PHARMACOLOGY. Special 
Populations, Pharmacokinetic 
Interactions In the Product 

When dabigalran etexilate was 
r.o administered wrth 

panlopr azole. a decrease in 
dabigatran AUC nt about 3 0 % 
was observed 

In the Phase III study. RELY, PPI 
co medical ton did not result 
in lower trough levels and on 
average only slightly reduced 
post-dose concentrations (• 11%) 
(we ACTION AND CLINICAL 
PHARMACOLOGY, Special 
Populations, Pharmacokinetic 
Interactions in the Product 
Monograph). 

A t tn 1 days of lieatmeni 
wtth 600 mg ritampicin qd 
total dabigalran AOC0-* and 
Cmai were reduced by 67% 
and 66% compared to the 
reterence treatment, respectively 
(see ACTION AND CLINICAL 
PHARMACOLOGY. Special 
Populations, Pharmacokinetic 
Interactions in the Product 
Monograph). 

When dabigalran eteiilale. 
given al 150 mg once daily. 
was co< administered with 
moderate doses of oral 
verapamil, the Cmai and AUC 
of dabigalran were increased, 
bul the magnitude ol this 
change waned depending on the 
l iming ol administration and 
Ihe formulalKHi of verapamil 
used (see ACTION AND CLINICAL 

Monograph). 

Dabigatran exposure in heatthy 
subjects was increased by 53 % 
in the presence ol qui n id me 

Cluneal comment 

Adjust dosing lor patents 
healed lor prevention of VIE 
alter hip- or knee-replacement 

suigeiylo 150 mg daily PRA0AX 
with amradarone Caution should 
l i<'wnr,.-- i ] 

No dose adjustment is generally 
recommended tor AF patients 
Use with caution Occasional 
testing of aPTI may be 
considered to rule out excessive 
anticoagulanl effect. 

Diminished clinical el lecl may 
occur, as may be expected for 
any drug resulting in an increase 
in gastric pH during PRADAX 
administration PRADAX should 
be administered al leas l . ' hours 
before taking an a Mac id 
Co administration with PRADAX 
should be avoided within 24 
hours atlet orthopedic surgery 

No dose adjustment is 
recommended 

No dose adjustment is 
recommended Caution should 
be exercised. 

No dose adjustmenl is 
recommended 
Use wilh caulron (see 
WARNINGS AND PRECAUTIONS. 
Bleeding. Table 1) 

No dose adiuslment is 
recommended 

Co aduinrst ration 
with PRAOU is 
conlraindicaled 

(see CONTRAINDICATIONS! 

No dose adjustment is 
recommended Diminished 
clinical ellecl may occur, as 
may be expected lot any drug 
resulting in an increase in 
gaslric ptf during PRADAX 
administration 

Concom itanl use ol PRADAX with 
rilampicm should, in general. 
be avoided. Concomilanf use 
would be expected to result 
in substantially diminished 
anticoagulant effect ol PRADAX 

Dosing should be reduced to 150 
mg PRADAX daily in patients 
healed lor prevention of VTE 
after hip- or knee-replacement 
surgery who concomitantly 
receive dabigatran eteii lale and 
verapamil To minimize potential 
lor interaction. PRADAX should 
be given al least two hours 
before verapamil 
Caulron should be exercised 

recommended lor AF patients, 
to minimize potential for 
interaction. PRADAX should be 
given al least 1*ro hours before 
verapamil 
Caul ion should be exercised 

Adjust dosing for patients 
treated for prevention ol VTE 

afler hip- or knee-replacement 
surgery to 150 mg daily PRADAX 
Caution should b t M N t H f l 

Although no dose adjustment is 
recommended for AF patients, to 
minimize potential for interac­
tion. PRADAX should be given at 
leasl two hours be lore quimdine, 
if possible 
Cauiion should be exercised 

*C » Case Study; CT • Clinical Trial; T = Theoretical 

Drug-Food Interactions 
Food does not affect the bioavailability 
of PRADAX but delays the time-to-peak 
plasma concentrations by 2 hours. 
Drug-Herb Interactions 
Drug-herb interactions have not been 
investigated. Potent P-gp inducers such as 
St. John's Wort (Hypericum perforatum) may 
be expected to affect systemic exposure 
of dabigatran. Co-administration of these 
products is not recommended. 
Drug-Laboratory Interactions 
No single test (aPTT, TT, ECT) is adequate 
to reliably assess the anticoagulant 
activity of dabigatran following PRADAX 

administration. At therapeutic levels of 
dabigatran, thrombin time (TT) is the best 
measure of the pharmacodynamic effect 
of dabigatran because of its linear and 
sensitive relationship with dabigatran 
exposure (WARNINGS AND PRECAUTIONS, 
Monitoring and Laboratory Tests; 
ACTION AND CLINICAL PHARMACOLOGY, 
Pharmacodynamics, in the Product 
Monograph). 
The aPTT test is widely available and 
provides an approximate indication of the 
anticoagulation intensity achieved with 
dabigatran. In patients who are bleeding, 
the aPTT test may be useful to assist in 
determining an excess of anticoagulant 
activity, despite its limited sensitivity. An 
aPTT greater than 80 sec at trough (when the 
next dose is due) is associated with a higher 
risk of bleeding. 
Note that a PT (INR) test is not useful to assess 
the anticoagulant activity of PRADAX. 
Drug-Lifestvle Interactions 
No direct interaction between dabigatran 
etexilate and alcohol was demonstrated in 
animal models or has been hypothesized. 
The effect of PRADAX on the ability to 
drive and use machines has not been 
investigated. However, no such interaction 
is to be expected. 

R n J I Administration 

DOSAGE AND ADMINISTRATION 

PRADAX should be taken orally, with the 
entire capsule to be swallowed whole. The 
capsule should not be chewed, broken, or 
opened. 
PRADAX should be taken regularly, as 
prescribed, to ensure optimal effectiveness. 
All temporary discontinuations should be 
avoided, unless medically indicated. 
Recommended Dose and Dosage Adjustment 
• Prevention of stroke and systemic 

embolism in patients with atrial 
fibrillation: The recommended dose of 
PRADAX is 300 mg daily, taken orally as 
one 150 mg capsule twice a day. 

Elderly: 
• Prevention of stroke and systemic 

embolism in patients with atrial 
fibrillation: Patients aged 80 years and 
above should be treated with a dose of 
220 mg of PRADAX daily, taken orally as 
one 110 mg capsule twice a day (see 
WARNINGS AND PRECAUTIONS, Geriatrics, 
and CLINICAL TRIALS, Prevention of Stroke 
and Systemic Embolism in Patients with 
Atrial Fibrillation, Tables 24 and 25, in the 
Product Monograph). 

• The usual recommended dose for most 
geriatric patients under the age of 80 
years is 300 mg daily, taken orally as 
one 150 mg capsule twice a day (see 

CLINICAL TRIALS, Prevention of Stroke 
and Systemic Embolism in Patients with 
Atrial Fibrillation, Tables 24 and 25, in 
the Product Monograph). However, in 
geriatric patients, especially those over 
the age of 75 with at least one other risk 
factor for bleeding (see WARNINGS AND 
PRECAUTIONS, Bleeding, Table 2), the 
administration of a dose of 220 mg of 
PRADAX daily, taken orally as one 110 mg 
capsule twice a day, may be considered. 
It should be noted, however, that the 
effectiveness of stroke prevention may be 
expected to be lessened with this dosage 
regimen, compared to that of the usual 
one of 300 mg of PRADAX daily. As with 
any anticoagulant, caution is required 
when prescribing PRADAX to the elderly 
(see CONTRAINDICATIONS, and WARNINGS 
AND PRECAUTIONS, Bleeding). 

Patients at risk of bleeding: Prevention of 
stroke and systemic embolism in patients 
with atrial fibrillation: Patients with an 
increased risk of bleeding (see WARNINGS 
AND PRECAUTIONS, Bleeding, Table 1), 
should be closely monitored clinically 
(looking for signs of bleeding or anemia). 
In such patients, a dose of 220 mg, given 
as 110 mg twice daily may be considered. 
A coagulation test, such as aPTT (see 
WARNINGS AND PRECAUTIONS, Monitoring 
and Laboratory Tests), may help to identify 
patients with an increased bleeding risk 
caused by excessive dabigatran exposure. 
As for any anticoagulant, PRADAX is NOT 
indicated in patients at excessive risk of 
bleeding (see CONTRAINDICATIONS). 
Renal impairment: Following oral dosing 
with dabigatran etexilate, there is a 
direct correlation of systemic exposure 
to dabigatran with degree of renal 
impairment (see WARNINGS AND 
PRECAUTIONS, Renal). The kidneys account 
for 85% of dabigatran clearance. 
Therearenodatatosupportuseinpatientswith 
severe renal impairment (CrCI<30mL/min). 
Given the substantial increase in 
dabigatran exposure observed in this 
patient population, treatment with PRADAX 
is not recommended (see CONTRA­
INDICATIONS, and ACTION AND CLINICAL 
PHARMACOLOGY, Renal Insufficiency in the 
Product Monograph). 
• Patients with atrial fibrillation treated 

for prevention of stroke and systemic 
embolism having moderate renal 
impairment (CrCI 30-50 mL/min): No 
dose adjustment is recommended (see 
CLINICAL TRIALS, Prevention of Stroke 
and Systemic Embolism in Patients with 
Atrial Fibrillation, Renal Impairment in 
the Product Monograph). Patients with 
moderate renal impairment (CrCI 30-50 
mL/min) should be treated withadailydose 
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of PRADAX at 300 mg taken orally as one 
150 mg capsule twice daily, with 
caution. Regular assessment of renal 
status is required in these patients (see 
CONTRAINDICATIONS, WARNINGS AND 
PRECAUTIONS, Renal). A coagulation 
test, such as aPTT (see WARNINGS AND 
PRECAUTIONS, Monitoring and Laboratory 
Tests), may help to identify patients with 
an increased bleeding risk caused by 
excessive dabigatran exposure. 

Creatinine clearance can be estimated using 
the Cockroft-Gault formula as follows: 
Creatinine clearance (mL/min) = 

Males: (140-aee (years)) x weight (kg) 
72 x serum creatinine (mg/lOOmL) 

Females: 0.85 x (140-aee (years)) x weight (kg) 
72 x serum creatinine (mg/lOOmL) 

P-glycoprotein inhibitors: P-gp inhibitors 
like verapamil, quinidine, and amiodarone 
may be expected to increase systemic 
exposure to dabigatran. Combination use 
with oral ketoconazole is contraindicated 
(see CONTRAINDICATIONS). 
• Patients with atrial fibrillation treated 

for prevention of stroke and systemic 
embolism: No dose adjustment is 
recommended in patients concomitantly 
receiving amiodarone, quinidine or 
verapamil (see DRUG INTERACTIONS, 
Table 4, Summary of Drug-Drug 
Interactions; and ACTION AND CLINICAL 
PHARMACOLOGY, Special Populations, 
Pharmacokinetic interactions in the 
Product Monograph). Patients should 
be treated with a daily dose of 300 mg 
PRADAX taken orally as one 150 mg 
capsule twice daily. To minimize potential 
for interaction, PRADAX should be given 
at least two hours before verapamil (see 
ACTION AND CLINICAL PHARMACOLOGY, 
Special Populations, Pharmacokinetic 
interactions in the Product Monograph). 
Caution should be exercised. Close 
clinical surveillance is recommended. 

Drugs that increase gastric pH, such as 
antacids, protein pump inhibitors (PPI): 
Diminished clinical effect for antacids may 
occur (see DRUG INTERACTIONS, Table 4, 
Summary of Drug-Drug Interactions). Although 
no dosage adjustment is generally necessary, 
administer PRADAX at least two hours before 
antacids, if possible, to minimize interaction 
potential. No dose adjustment is required for 
pantoprazole or other PPIs. 
Concomitant antithrombotic use: 
Concomitant use of ASA or clopidogrel with 
PRADAX in patients with atrial fibrillation 
approximately doubled the risk of major 
bleed, irrespective of dose of PRADAX used. 
A similar increase was noted with such 
concomitant use with the study comparator, 
warfarin. These observations contrasted 

with little apparent additional improvement 
in stroke and systemic embolic events with 
combined antithrombotic use and PRADAX 
(or warfarin). 
Concomitant use of PRADAX with an 
antithrombotic is not recommended for 
prevention of cardiogenic thromboembolic 
stroke in patients with atrial fibrillation. 
Concomitant use of ASA or other antiplatelet 
agents based on medical need to prevent 
myocardial infarction should be undertaken 
with caution. Close clinical surveillance is 
recommended. 
Acute myocardial infarction (AMI): 
Consideration should be given to 
discontinuing PRADAX in the setting of 
acute myocardial infarction should the 
treatment of myocardial infarction involve 
invasive procedures, such as percutaneous 
coronary revascularization, or coronary 
artery bypass surgery. Similar consideration 
should be given if thrombolytic therapy is 
to be initiated, because bleeding risk may 
increase. Patients with AMI should be treated 
according to current clinical guidelines for 
that disorder. In this setting, PRADAX may 
be resumed for the prevention of stroke and 
systemic embolism upon completion of these 
revascularization procedures. 
Children: Since PRADAX has not been 
investigated in patients <18 years of age, 
treatment is not recommended. 
Patient Body Weight: Population PK 
modelling shows that patients with a body 
weight of about 120 kg have about 20% 
lower drug exposure. Patients with a body 
weight of about 48 kg have about 25% 
higher drug exposure compared to patients 
with average weight. No dose adjustment 
deemed necessary. 

Switching from PRADAX treatment to 
parenteral anticoagulant: 
• In patients with atrial fibrillation treated 

for prevention of stroke and systemic 
embolism: wait 12 hours after the last 
dose of PRADAX before switching to a 
parenteral anticoagulant. 

Switching from parenteral anticoagulants 
treatment to PRADAX: If deemed medically 
appropriate, treatment with PRADAX should 
be initiated 0-2 hours prior to the time that 
the next dose of the alternate therapy would be 
due, or at the time of discontinuation in case 
of continuous treatment (e.g., intravenous 
unfractionated heparin, [UFH]). 
Switching from Vitamin K antagonists to 
PRADAX: If deemed medically appropriate, 
PRADAX should only be started after Vitamin 
K antagonists have been discontinued, and 
the patient's INR is found to be below 2.0. 
Cardioversion: Patients can be maintained 
on PRADAX while being cardioverted. 
Missed Dose: Prevention of stroke and 
systemic embolism in patients with atrial 

fibrillation: If the prescribed dose of PRADAX 
is not taken at the scheduled time, the dose 
should be taken as soon as possible on the 
same day. A forgotten PRADAX dose may 
still be taken up to 6 hours prior to the next 
scheduled dose. From 6 hours prior to the 
next scheduled dose on, the missed dose 
should be omitted. Patients should not 
take a double dose to make up for missed 
individual doses. For optimal effect and 
safety, it is important to take PRADAX 
regularly twice a day, at approximately 
12-hour intervals. 
Administration 
PRADAX may be taken with food, or on an 
empty stomach with water. 
The capsule should be swallowed intact. It 
should not be opened, broken, orchewed (see 
ACTIONANDCUNICALPHARMACOLOGYinthe 
full Product Monograph, Pharmacokinetics 
in the Product Monograph). 
SUPPLEMENTAL PRODUCT INFORMATION 
Adverse Reactions: 
Liver Function Tests: In the long-term RELY study, observed 
abnormalities of liver function tests (LFT) are presented below 
in Table 5. 

Table 5: Liver Function Tests in the RELY trial 

Tola! treated 

ALTorAST>3xULN 

AIT or AST >5«ULN 

ALT or AST >3»ULN + 
Bilirubin -.'.illN 

Dabigatran emulate 

110 me. twice daily 

»(%) 
5.983 (100.01 

118(2 0) 

36 (0 7) 

11 (02! 

Dablgattan etexilata 
150 mi twice dally 

«(%) 
6.059 (100.01 

106(171 

4S (0 7) 

14 (0.2! 

Warn™ 

»(%) 

i,l?<) 1100 III 

125(2.1) 

5010.8) 

21 (04) 

There is no antidote to dabigatran etexilate or dabigatran. 
Doses of PRADAX beyond those recommended expose the 
patientto increased risk of bleeding. Excessive anticoagulation 
may require discontinuation of PRADAX. In the event of 
hemorrhagic complications, treatment must be discontinued 
and the source of bleeding investigated. Since dabigatran is 
excreted predominantly by the renal route, adequate diuresis 
must be maintained. Appropriate standard treatment, 
e.g., surgical hemostasis as indicated and blood volume 
replacement, should be undertaken. In addition, consideration 
may be given to the use of fresh whole blood or the transfusion 
of fresh frozen plasma. 

As protein binding is low. dabigatran can be dialysed, although 
there is limited clinical experience in using dialysis in this setting. 
Activated prothrombin complex concentrates (e.g., FEIBA) or 
recombinant Factor Vila or concentrates of coagulation factors 
II, IX or X, may be considered. There is some experimental 
evidence to support the role of these agents in reversing 
the anticoagulant effect of dabigatran but their usefulness 
in clinical settings has not yet been clearly demonstrated. 
Consideration should also be given to administration of 
platelet concentrates in cases where thrombocytopenia is 
present or long-acting antiplatelet drugs have been used. 
All symptomatic treatment should be given according to the 
physician's judgement. 

For management of a suspected drug overdose, 
contact your regional Poison Control Centre. 

Product Monograph is available upon request or at 
www.boehringer-ingelheim.ca 

Boehringer Ingelheim (Canada) Ltd. 
5180 South Service Road 
Burlington, ON L7L 5H4 

Member 

®Bsr 'Mtcm 
www. boeh ri n ger-i n gel hei m. ca 

PRADAX™ is a trademark of Boehringer Ingelheim Pharma GmnH & Co. 
KG, used under license by Boehringer Ingelheim (Canada) Ltd. 
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K f l PRESCRIBING SUMMARY 

PATIENT SELECTION CRITERIA 

THERAPEUTIC CLASSIFICATION 
Analgesic Agent 

INDICATIONS AND CLINICAL USE 
LYRICA (pregabalin) is indicated for the management 
of neuropathic pain associated with diabetic peripheral 
neuropathy, postherpetic neuralgia and spinal cord 
injury. LYRICA is indicated for the management of pain 
associated with fibromyalgia. The efficacy of LYRICA in 
the management of pain associated with fibromyalgia 
for up to 6 months was demonstrated, in a placebo-
controlled trial in patients who had initially responded to 
LYRICA during a 6-week open-label phase. 

Use in Special Populations 
Geriatrics (>65 years of age): Pregabalin oral 
clearance tended to decrease with increasing age. This 
decrease in pregabalin oral clearance is consistent with 
age-related decreases in creatinine clearance. Reduction 
of pregabalin dose may be required in patients who have 
age-related compromised renal function (see WARNINGS 
AND PRECAUTIONS, Geriatrics [>65 years of age]). 
Pediatrics (<18 years of age): The safety and efficacy 
of pregabalin in pediatric patients (<18 years of age) 
have not been established. 

Renal: There have been reports of patients, with 
or without previous history, experiencing renal failure 
while receiving pregabalin alone or in combination 
with other medications. Discontinuation of pregab 
alin showed reversibility of this event in some cases (see 
Product Monograph, WARNINGS AND PRECAUTIONS; 
ADVERSE REACTIONS, Post-Marketing Adverse Dmg 
Reactions; and DOSAGE AND ADMINISTRATION). 
Because pregabalin is eliminated primarily by renal 
excretion, the dose of pregabalin should be adjusted as 
noted for elderly patients or those with renal impairment 
(see Product Monograph, ACTION AND CUNICAL 
PHARMACOLOGY and DOSAGE AND ADMINISTRATION). 
Pregnant Women: There are no adequate and well-
controlled studies in pregnant women. Pregabalin should 
be used during pregnancy only if the potential benefit 
justifies the potential risk to the fetus. 
Labour and Delivery: The effects of pregabalin on 
labour and delivery in pregnant women are unknown. 
Nursing Women: It is not known if pregabalin is excreted 
in human breast milk; however, it is present in the milk 
of rats. Because of the potential for adverse reactions 
in nursing infants from pregabalin, a decision should be 
made whether to discontinue nursing or to discontinue 
the drug, taking into account the importance of the drug 
to the mother. 

CONTRAINDICATIONS 
Patients who are hypersensitive to pregabalin or to 
any ingredient in the formulation or component of the 
container. 

SAFETY INFORMATION 

WARNINGS AND PRECAUTIONS 
Angioedema: There have been post-marketing reports 
of angioedema in patients, some without reported 
previous history/episode(s), during initial/acute and 
chronic treatment with LYRICA. Specific symptoms 
included swelling of the face, mouth (tongue, lips, and 
gums), neck, throat, and larynx/upper airway. There 
have been reports of life-threatening angioedema with 
respiratory compromise requiring emergency treatment. 
Some of these patients did not have reported previous 
history/episode(s) of angioedema. LYRICA should 
be immediately discontinued in patients with these 
symptoms. During the pre-marketing assessment of 
pregabalin in clinical trials, angioedema was reported 
as a rare reaction (see Product Monograph, ADVERSE 
REACTIONS, Less Common Clinical Trial Adverse 
Reactions and Post-Marketing Adverse Drug Reactions). 

Caution should be exercised when prescribing LYRICA to 
patients with previous history/episode(s) of angioedema 
and related events. In addition, patients who are taking other 
drugs associated with angioedema (eg, ACE-inhibitors) may 
be at increased risk of developing this condition. 
Hypersensitivity: There have been post-marketing reports 
of hypersensitivity reactions (e.g. skin redness, blisters, 
hives, rash, dyspnea, and wheezing). Pregabalin should 
be discontinued immediately if such symptoms occur 
(see Product Monograph, Post-Marketing Adverse Drug 
Reactions). 
Renal Failure: In both clinical trials of various indications 
and post-marketing database, there are reports of patients, 
with or without previous history, experiencing renal failure 
while receiving pregabalin alone or in combination with 
other medications. Discontinuation of pregabalin should 
be considered as it has shown reversibility of this event 
in some cases. Caution is advised when prescribing 
pregabalin to the elderly or those with any degree of renal 
impairment (see Product Monograph, Special Populations, 
Renal; Abrupt or Rapid Discontinuation; ADVERSE 
REACTIONS, Post-Marketing Adverse Drug Reactions; and 
DOSAGE AND ADMINISTRATION). 
Tumorigenic Potential: In standard preclinical in vivo 
lifetime carcinogenicity studies of pregabalin, a high 
incidence of hemangiosarcoma was identified in two 
different strains of mice. The clinical significance of this 
finding is uncertain. Clinical experience during pregabalin's 
premarketing development provides no direct means to 
assess its potential for inducing tumors in humans. 
Ophthalmoloqical Effects: In controlled studies, pregabalin 
treatment was associated with vision-related adverse 
events such as blurred vision (amblyopia) (6% pregabalin 
and 2% placebo) and diplopia (2% pregabalin and 
0.5% placebo). Approximately 1% of pregabalin-treated 
patients discontinued treatment due to vision-related 
adverse events (primarily blurred vision). Of the patients who 
did not withdraw, the blurred vision resolved with continued 
dosing in approximately half of the cases (see Product 
Monograph, Post-Marketing Adverse Drug Reactions). 
Patients should be informed that if changes in vision 
occur, they should notify their physician. 
Peripheral Edema: LYRICA may cause peripheral 
edema. In controlled peripheral neuropathic pain and 
fibromyalgia clinical trials, pregabalin treatment caused 
peripheral edema in 9% of patients compared with 
3% of patients in the placebo group. In these studies, 
0.7% of pregabalin patients and 0.3% of placebo 
patients withdrew due to peripheral edema (see Product 
Monograph, ADVERSE REACTIONS, Peripheral Edema). 
In controlled clinical trials of up to 13 weeks in duration of 
patients without clinically significant heart or peripheral 
vascular disease, there was no apparent association 
between peripheral edema and cardiovascular 
complications such as hypertension or congestive heart 
failure. In the same trials, peripheral edema was not 
associated with laboratory changes suggestive of 
deterioration in renal or hepatic function. 
Higher frequencies of weight gain and peripheral edema 
were observed in patients taking both LYRICA and a 
thiazolidinedione antidiabetic agent compared to patients 
taking either drug alone. As the thiazolidinedione class 
of antidiabetic drugs can cause weight gain and/or 
fluid retention, possibly exacerbating or leading to heart 
failure, care should be taken when co-administering 
LYRICA and these agents. 

Congestive Heart Failure: In controlled clinical studies, 
events of congestive heart failure were reported at an 
infrequent rate (between 0.1% and 1%; see Product 
Monograph, ADVERSE REACTIONS, Less Common 
Clinical Trial Adverse Reactions). 
There have been post-marketing reports of congestive 
heart failure in some patients receiving pregabalin 
(see Product Monograph, ADVERSE REACTIONS. 
Post-marketing Adverse Drug Reactions). Although 
this adverse reaction has mostly been observed in 
elderly cardiovascular-compromised patients during 
pregabalin treatment for a neuropathic pain indication, 
some cases have occurred in patients without reported 
edema or previous history of cardiovascular disease. 
Pregabalin should be used with caution in these patients. 
Discontinuation of pregabalin may resolve the reaction. 
Gastrointestinal: There have been post-marketing 
reports of events related to reduced lower gastrointestinal 
tract function (eg. intestinal obstruction, paralytic ileus, 
and constipation) in patients, some without reported 
previous history/episode(s), during initial/acute and chronic 
treatment with LYRICA, primarily in combination with other 

medications that have the potential to produce constipation. 
Some of these events were considered serious and 
required hospitalization. In a number of instances, patients 
were taking opioid analgesics including tramadol. 
Caution should be exercised when LYRICA and opioid 
analgesics are used in combination, and measures to 
prevent constipation may be considered, especially in 
female patients and elderly as they may be at increased 
risk of experiencing lower gastrointestinal-related events 
(see Product Monograph, ADVERSE REACTIONS, Post-
Marketing Adverse Drug Reactions). 
WeiqhtGain:LYRICAmaycauseweightqain.lnpreqabalin-
controlled peripheral neuropathic pain and fibromyalgia 
clinical trials with durations of up to 14 weeks, a gain of 
7% or more over baseline weight was observed in 8% 
of pregabalin-treated patients and 3% of placebo-
treated patients. Few patients treated with pregabalin 
(0.6%) withdrew from controlled trials due to weight gain 
(see Product Monograph, ADVERSE REACTIONS, 
Weight Gain). 

Pregabalin-associated weight gain was related to dose 
and duration of exposure. Pregabalin-associated weight 
gain did not appear to be associated with baseline BMI, 
gender, or age. Weight gain was not limited to patients 
with edema and was not necessarily due to edema-
related events (see Product Monograph, WARNINGS 
AND PRECAUTIONS, Peripheral Edema). 
Although weight gain was not associated with clinically 
important changes in blood pressure in short-term 
controlled studies, the long-term cardiovascular effects 
of pregabalin-associated weight gain are unknown. 
While the effects of pregabalin-associated weight gain on 
glycemic control have not been systematically assessed, 
in controlled and longer-term open-label clinical trials 
with diabetic patients, pregabalin treatment did not 
appear to be associated with loss of glycemic control (as 
measured by HbAic). 

Dizziness and Somnolence: LYRICA may cause 
dizziness and somnolence. In controlled studies, pregabalin 
caused dizziness in 32% of patients compared to 8% 
in placebo. Somnolence was experienced by 17% and 
4% of the patients treated with pregabalin and placebo, 
respectively. These events begin shortly after the initiation 
of therapy and generally occur more frequently at higher 
doses. In these studies, dizziness and somnolence led 
to withdrawal of 5% (placebo: 0.5%) and 3% (placebo: 
0.1%) of the pregabalin-treated patients, respectively. For 
the remaining patients who experienced these events, 
dizziness and somnolence persisted until the last dose of 
pregabalin in 35% and 49% of the patients, respectively 
(see Product Monograph, ADVERSE REACTIONS, 
Tables 2, 4, and 11, and Post-Marketing Adverse Drug 
Reactions). 

Abrupt or Rapid Discontinuation: Following 
abrupt or rapid discontinuation of pregabalin, some 
patients reported symptoms including insomnia, 
nausea, headache, anxiety, hyperhidrosis and diarrhea. 
Pregabalin should be tapered gradually over a minimum 
of one week rather than discontinued abruptly (see 
Product Monograph, ADVERSE REACTIONS, Adverse 
Events Following Abrupt or Rapid Discontinuation). 

ADVERSE REACTIONS 
Because clinical trials are conducted under very specific 
conditions, the adverse reaction rates observed in clinical 
trials may not reflect the rates observed in practice and 
should not be compared to the rates in clinical trials of 
another drug. Adverse drug reaction information from 
clinical trials is useful for identifying drug-related adverse 
events and for approximating rates. 

Clinical Trial Adverse Drug Reactions 
Most Common Adverse Events in All Pre-marketing 
Controlled Clinical Studies of Neuropathic Pain: The 
most commonly observed adverse events (a5% and 
twice the rate of that seen in placebo) in pregabalin-
treated patients were: dizziness, somnolence, peripheral 
edema, and dry mouth. Adverse events were usually mild 
to moderate in intensity. 
Adverse Events from a Controlled Clinical Study 
in Neuropathic Pain Associated with Spinal Cord 
Injury: The most commonly observed treatment-
related adverse events (a5% and twice the rate of 
that seen in placebo) in pregabalin-treated patients 
were: somnolence, dizziness, asthenia, dry mouth, 
edema, myasthenia, constipation, thinking abnormal, 
amblyopia, and amnesia. Adverse events were usually 
mild to moderate in intensity. 
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Most Common Adverse Events in Controlled Clinical 
Studies in Fibromyalgia: The most commonly observed 
treatment-related adverse events i>5% and twice the rate 
of that seen in placebo) in pregabalin-treated patients 
were: dizziness (37.5%), somnolence (18.6%), weight 
gain (10.6%), dry mouth (7.9%), blurred vision (6.7%), 
peripheral edema (6.1%), constipation (5.8%), and 
disturbance in attention (5.3%). Adverse events were 
usually mild to moderate in intensity. 
To monitor drug safety, Health Canada collects infor­
mation on serious and unexpected effects of drugs. If 
you suspect a patient has had a serious or unexpected 
reaction to this drug, you may notify Health Canada by 
telephone: 1-866-234-2345. 

ADMINISTRATION 

DOSING CONSIDERATIONS 

Patients with Impaired Renal Function 
Pregabaiin is primarily eliminated from the systemic 
circulation by renal excretion as unchanged drug. 
In some elderly patients and those with a medical 
history of significant renal insufficiency, daily 
dosages should be reduced accordingly (see Table in 
Supplemental Product Information). 

Adults 
Neuropathic pain associated with diabetic peripheral 
neuropathy and postherpetic neuralgia: The recom­
mended starting dose for LYRICA is 150 mg/day, given 
in two or three divided doses (75 mg BID or 50 mg TID), 
with or without food in patients with a creatinine clearance 
rate of at least 60 mL/min. Efficacy of LYRICA has been 
demonstrated within the first week. Based on individual 
patient response and tolerability, the dose may be increased 
to 150 mg BID (300 mg/day) after one week. 
For patients who experience significant and ongoing pain 
and can tolerate pregabaiin 300 mg/day well, maximum 
daily dose of 600 mg (300 mg twice a day, BID) can be 
used. However, in clinical trials, LYRICA 600 mg/day did not 
provide additional significant efficacy and patients treated 
with this dose experienced markedly higher rates of 
adverse events and discontinued the trial more frequently 
(see Product Monograph, ADVERSE REACTIONS, Tables 
1 and 5). Doses above 600 mg/day have not been 
studied and are not recommended. 
Neuropathic pain associated with spinal cord injury: 
The recommended starting dose for LYRICA is 
150 mg/day, given in two divided doses (75 mg BID), 
with or without food in patients with a creatinine clearance 
rate of at least 60 mL/min. Efficacy of LYRICA has been 
demonstrated within the first week. Based on individual 
patient response and tolerability, the dose may be 
increased to 150 mg BID (300 mg/day) after one week. 
For patients who experience significant and ongoing 
pain and can tolerate pregabaiin 300 mg/day well, a 
maximum daily dose of 600 mg (300 mg twice a day, 
BID) may be considered. Doses above 600 mg/day have 
not been studied and are not recommended. 
Pain associated with fibromyalgia: The recommended 
dosage is 300 to 450 mg/day, given in two divided doses. 
The recommended starting dose for LYRICA is 150 mg/day, 
given in two divided doses (75 mg BID), with or without 
food in patients with a creatinine clearance rate of at least 
60 mL/min. Based on individual response and tolerability, 
the dose may be increased to 150 mg BID (300 mg/day) 
after one week. Patients who do not experience sufficient 
benefit with 300 mg/day may be further increased to 
225 mg BID (450 mg/day). In some patients, efficacy of 
LYRICA has been demonstrated within the first week. 
For patients who experience significant and ongoing pain 
and can tolerate pregabaiin 300 mg/day well, maximum 
daily dose of 600 mg (300 mg twice a day, BID) can 
be used. However, in clinical trials of fibromyalgia, 
LYRICA 600 mg/day did not provide additional significant 
efficacy and patients treated with this dose experienced 
significantly higher rates of adverse events and 
discontinued the trial more frequently (see Product 
Monograph, ADVERSE REACTIONS, Tables 7 and 10). 
In view of the dose-related adverse events, the decision 
to treat patients with doses above 450 mg/day should 
be based on clinical judgment of the treating physician. 
Doses above 600 mg/day have not been studied and are 
not recommended. 

ADMINISTRATION 
LYRICA is given orally with or without food. 

U N STUDY REFERENCES 
Table 1. Pregabaiin Dosage Adjustment Based on Renal Function 

References: 

1. LYRICA Product Monograph, Pfizer Canada Inc.. June 21,2010. 

2. Moulin DE et al. Pharmacological management of chronic neuropathic 
pain - consensus statement and guidelines from the Canadian Pain 
Society. Pain Res Manage 2007; 12:13-21. 

3. Arnold LM et al. A 14-week, randomized, double-blinded, placebo-
controlled monotherapy trial of pregabaiin in patients with fibromyalgia. 
J Pain 2008;9:792-805. 

14-week, randomized, double-blind, multiple-dose, placebo-controlled, 
multicentre study. 745 patients who had moderate-to-severe pain, i.e. 
mean baseline score (mean of the last 7 daily diary pain scores prior 
to study medication) of *4 , and a diagnosis of fibromyalgia based on 
the ACR criteria. This study used an enriched population as placebo 
responders (a30% reduction in mean pain scores) during the one-
week run-in phase were discontinued and did not enter the double-
blind phase. 1.6% of patients screened (n=19/1,195) were reported to 
be placebo responders. Patients were randomized to LYRICA 300 mg/day 
(n=183). 450 mg/day (n=190), 600 mg/day (n=188), or placebo 
(n=184). Patients were allowed to take acetaminophen up to 4 g/day 
as needed for pain relief. The number of completers was: LYRICA 
300 mg/day (n=123), 450 mg/day (n=125), 600 mg/day (n=113). or 
placebo (n=125). The primary endpoint was the reduction in endpoint 
mean pain scores. Pain scores rated on 11-point numerical scale from 
0 (no pain) to 10 (worst possible pain) during the past 24 hours. 
Mean baseline pain scores were 6.7 for LYRICA 300 mg/day, 6.7 for 
450 mg/day, 6.8 for 600 mg/day. and 6.6 for placebo. 

4. Crofford LJ et at. Fibromyalgia relapse evaluation and efficacy for 
durability of meaningful relief (FREEDOM): a 6-month, double-blind, 
placebo-controlled trial with pregabaiin. Pain2008:136:419-31. 
26-week, long-term relapse observation study. Patients who met the ACR 
criteria for fibromyalgia and who had a score of &40 on the pain Visual 
Analog Scale (VAS) were eligible to enter a 6-week, open-label, dose-
optimization phase. During this phase, patients were titrated up to a total 
daily dose of 300 mg, 450 mg, or 600 mg. 566 LYRICA responders were 
randomized in the double-blind phase to either their optimized LYRICA 
dose (n=279) or to placebo (n=287). 38% of LYRICA responders 
completed 26 weeks of treatment vs 19% on placebo. The primary 
endpoint was time to loss of therapeutic response. Loss of therapeutic 
response was defined as having either a <30% reduction in pain VAS 
score, or worsening of symptoms necessitating alternate treatment. 
Responders were defined as having a a50% reduction in pain on the VAS 
and self-rating on the Patient Global Impression of Change scale of "much 
improved" or "very much improved". 

5. Freynhagen R et al. Efficacy of pregabaiin in neuropathic pain 
evaluated in a 12-week, randomised, double-blind, multicentre, 
placebo-controlled trial of flexible- and fixed-dose regimens. Pain 
2005:115:254-63. 

In a 12-week, multicentre, randomized, double-blind, placebo-
controlled study, 338 patients with either DPN (n=249) or PHN 
(n=89) were randomized to receive BID flexible-dose pregabaiin 
(150-600 mg/day), fixed-dose pregabaiin (600 mg/day) or placebo. 
In the flexible-dose arm, dose could be adjusted up or down over the 
first four weeks based on patients' individual response and tolerability. 
The primary efficacy measurement was mean pain score at endpoint, 
derived from ratings recorded by patients in a daily diary on an 11 -point 
numerical pain rating scale (0=no pain, 10=worst possible pain). 
A significant difference in pain scores versus placebo was seen in 
the flexible dose range 150-600 mg/day (psO.05, weeks 2-3 and 
psO.01, weeks 4-12), and the fixed dose of 600 mg/day (psO05, 
weekl and psO.01, weeks 2-12). 

6. Mease PJ et al. A randomized, double-blind, placebo-controlled, phase 
III trial of pregabaiin in the treatment of patients with fibromyalgia. 
Jfl/ieuraafo/2008;35:502-14. 

Multicentre, double-blind, 13-week, randomized trial. 748 patients 
who met the ACR criteria for fibromyalgia and who had an average 
mean pain score of s4 on an 11-point numeric rating scale (NRS) 
during the baseline assessment were randomized to LYRICA 300 mg/day 
(n=185). 450 mg/day (n=183), 600 mg/day (n=190), or placebo 
(n=190). Patients were allowed to take acetaminophen up to 4 g/day 
as needed for pain relief. The number of completers was: LYRICA 
300 mg/day (n=123), 450 mg/day (n=121), 600 mg/day (n=111), or 
placebo (n=130). The primary endpoint was the reduction in endpoint 
mean pain scores (mean of the last 7 daily pain scores while on study 
medication). Pain-related sleep difficulties were assessed using the 
Medical Outcomes Study-Sleep Scale (MOS-SS), a scale that runs 
from 0-100. Mean baseline MOS-SS score for overall sleep problem 
index was 65.0. 

SUPPLEMENTAL PRODUCT INFORMATION 
Warnings and Precaution 

See the Product Monograph for further information on the following: 
tumorigenic potential, ophthalmological effects, peripheral edema, congestive 
heart failure, weight gain, dizziness and somnolence, sexual function/ 
reproduction, and special populations. 
Drug Interactions 

Overview: Since pregabaiin is predominately excreted unchanged in 
the urine, undergoes negligible metabolism in humans (*2% of a dose 
recovered in urine as metabolites), does not inhibit drug metabolism in 
vitro, and is not bound to plasma proteins, LYRICA (pregabaiin) is unlikely to 
produce, or be subject to, pharmacokinetic interactions. 
Drug Abuse and Dependence/Liability: Pregabaiin is not known to be 
active at receptor sites associated with drugs of abuse. As with any CNS 
active drug, physicians should carefully evaluate patients for history of 
drug abuse and observe them for signs of LYRICA misuse or abuse (e.g., 
development of tolerance, dose escalation, drug-seeking behaviour). 
ADMINISTRATION 

Dosage Adjustment Based on Renal Function: Dosing adjustment 
should be based on creatinine clearance (CI), as indicated in Table 1. 
Pregabaiin is effectively removed from plasma by hemodialysis. Over a 
4-hour hemodialysis treatment, plasma pregabaiin concentrations are 
reduced by approximately 50%. For patients receiving hemodialysis, 
pregabaiin daily dose should be adjusted based on renal function. In 
addition to the daily dose adjustment, a supplemental dose should 
be given immediately following every 4-hour hemodialysis treatment 
(see Table below). 

Creatinine 
Clearance 

( C U 
(mL/min) 

(id 
30-60 

15-30 

<15 

Total Pregabaiin Daily Dose (mg/day)' 
Recommended Dose Escalation" 

Starting 
dose 

150 
75 

25-50 

25 

up to 

300 
150 
75 

25-50 

450 
225 

100 150 

50 75 

Maximum 
daily dose 

MID 
300 
150 
/I) 

Dose 
Regimen 

BID 01 III) 

BID or TID 

QDorBID 

QD 
Supplementary dosage following hemodiaiysis (mg)b 

Patients on the 25 mg OD regimen: take one supplemental dose 
of 25 mg or 50 mg 

Patients on the 25-50 mg QD regimen: take one supplemental dose 
of 50 mg or 75 mg 

Patients on the 50-75 mg OD regimen: take one supplemental dose 
of 75mgor 100 mg 

Patients on the 75 mg QD regimen: take one supplemental dose 
of lOOmgor 150 mg 

TID = Three divided doses; BID = Two divided doses; QD = Single daily dose. 
* Based on individual patient response and tolerability. 
a Total daily dose (mg/day) should be divided as indicated by dose regimen 

to provide mg/dose. 
,: Supplementary dose is a single additional dose. 

Overdosage 
For management of a suspected drug overdose, contact your 
regional Poison Control Centre. 
Signs. Symptoms and Laboratory Findings of Acute Overdosage in 
Humans; The highest known dose ot pregabaiin received in the clinical 
development program in which there was no fatal outcome was 15,000 mg 
in 1 patient. The types of adverse events experienced by patients who 
received an overdose were not clinically different from other patients 
receiving recommended doses of pregabaiin. In post-marketing experience, 
fatal outcomes in cases in which pregabaiin has been taken in combination 
with other medications have been reported with a pregabaiin overdose 
as low as 800 mg in a day. In none of these cases has pregabaiin been 
established as the cause of death or in pregabaiin monotherapy. The lowest 
fatal dose with pregabaiin alone has not yet been identified. 
The most commonly reported adverse events observed when pregabaiin 
was taken in overdose (dose range from 800 mg/day up to 11.500 mg as 
a single dose) included atfective disorder, somnolence, confusional state, 
depression, agitation, and restlessness. 

Treatment or Management of Overdose: There is no specific antidote 
lor overdose with pregabaiin, If indicated, elimination of unabsorbed drug 
may be attempted by emesis or gastric lavage; usual precautions should be 
observed to maintain the airway. General supportive care of the patient is 
indicated including monitoring of vital signs and observation of the clinical 
status of the patient. A Certified Poison Control Center should be contacted 
for up-to-date information on the management of overdose with pregabaiin, 
Hemodialysis: Standard hemodialysis procedures result in significant 
clearance of pregabaiin (approximately 50% in 4 hours) and should be 
considered in cases of overdose. Although hemodialysis has not been 
performed in the few known cases of overdose, it may be indicated by the 
patient's clinical state or in patients with significant renal impairment. 
Availability of Dosage Forms 

LYRICA is available in dosage strengths of 25 mg, 50 mg, 75 mg, 
100 mg", 150 mg, 200 mg*, 225 mg, and 300 mg capsules. 

• Not commercially available in Canada 

For a copy of the Product Monograph or full Prescribing Information, please 
contact: Pfizer Canada Medical Information at 1-800-463-6001 or visit 
www.pfizer.ca. 

d^E 
Working together for a healthier world" 

©2010 
Pfizer Canada Inc. ™ Pfizer inc, used under license 
Kirkland, Quebec LYRICA* C.P. Pharmaceuticals International C.V., 
H9J 2MS owner/Pfizer Canada Inc., Licensee 
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betterhere.ca 

Wanted: A Neurologist W h o Believes in Balance 

You've worked hard. 
Made sacrifices. 
Earned a lifestyle that offers rewarding work and outstanding recreation. 
The time is now. 

Paddle a shimmering lake at daybreak. Catch dinner. 
Browse the farmer's market for fresh fixings. 
Invite new friends in for an organic feast. 

We don't talk about work/life balance. We live it. 

We are looking for Neurologists in Kamloops, Penticton and Trail. 
Physicians in Interior Health communities are eligible for competitive 
recruitment and retention allowances and generous on-call packages. 

What are you waiting for? 

Life's better here.Visit betterhere.ca to find out why. 

Kamloops Penticton Trail 

1-877-522-9722 physicianrecruitment@interiorhealth.ca ~V[__) Interior Health 
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KING MEDICAL 
THE CANADIAN ELECTRODE PLACE 

ALPINE BIOMED Mono/Cone. Needles 
AMBU Blue Sensor • Neuroline 
CHALGREN Needles • Bar/Ring/Clip 
KENDALL Adhesive • NuTab 
KING MEDICAL Cables & Adapters 
MAVIDON Lemon Skin Prep 
NIKOMED USA Adhesive Electrodes 
PARKER LAB. Electrode Paste 
3M CANADA Micropore • Transpore 
VERMED Adhesive Electrodes 
D.O. WEAVER Ten20 • NuPrep 

Clavis™ • Chalgren • Inoject™ 
Large stock of Hypodermic Needles 

Tel 905-833-3545 Fax 905-833-3543 
E-mail: soren@kingmedical.com 
Web Site: www.kingmedical.com 

King Medical Ltd. 
145 Kingsworth Road 

King City • Ontario L7B 1K1 

X7 
Capital Health 

S p DALHOUSIE 
U N I V E R S I T Y 

Inspiring Minds 

ACADEMIC SPINAL SURGEON 
The Division of Neurosurgery in the Department of Surgery at 
Dalhousie University and Capital Health (http://neurosurgery. 
medicine.dal.ca/) is seeking an academic spinal surgeon. The Division's 
9 neurosurgeons provide tertiary care services to the province of 
Nova Scotia (population 900,000) and quaternary care services to 
Atlantic Canada (2.4 million). The successful candidate is expected to 
focus on adult spinal surgery, with a smaller component of general 
neurosurgery. 

The successful candidate will be a Fellow of the Royal College of 
Surgeons of Canada and have experience in complex spine surgery. 
Research potential and an ability to foster collaborate research are 
highly valued. The Faculty of Medicine has strength in spinal cord 
research with a dynamic, international research team focused on 
functional recovery following injury (www.amap.ca). The successful 
candidate will receive an academic rank in the Faculty of Medicine 
commensurate with qualifications and experience. 

Within the historic city of Halifax, Dalhousie's Faculty of Medicine 
enjoys a vibrant and collegial atmosphere, where collaboration among 
disciplines is highly evident. The Province's adult Neurosurgery is 
centralized in the QEII Health Sciences Centre, which is part of the 
largest health care employer in the Province. 

Interested applicants should submit their CVs along with a cover 
letter highlighting their clinical, teaching, and research strengths on or 
before April 15"', 2011, to: 

Dr. Ivor Mendei, Professor & Head, Division of Neurosurgery 
QEII Health Sciences Centre, 1796 Summer Street, Room 3806 

Halifax, Nova Scotia, Canada B3H 3A7 

All qualified candidates are encouraged to apply; however, Canadians 
and permanent residents will be given priority. Dalhousie University is 
an Employment Equity/Affirmative Action employer. 

NOTES 
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Wednesday 
June 15 

thursday 
June 16 

friday 
June 17 

07:00 - 08:45 
08:00- 17:15 

09:00-17:15 
09:00- 17:15 
09:00-12:15 
09:00-12:15 
12:30-13:45 
12:30-13:45 
12:30-13:45 
14:00-17:15 
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14:00-17:15 
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08:30-09:15 
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15:00- 18:15 
15:00- 18:15 
15:00- 18:15 
15:00- 18:15 
15:00- 18:15 
15:00- 18:15 
19:00-24:00 

Continental Breakfast 
Neurosurgery Resident Review - Peripheral Nerve Surgery Rajiv Midha, 
Shobhan Vachhrajani & Ryojo Akagami 
Neurology Resident Review - Multiple Sclerosis Anthony Traboulsee 
ALS Charles Krieger 
Stroke Philip Teal 
Update on Frontotemporal Dementia Ging-Yuek Robin Hsiung 
Lunch & Poster Viewing 
Co-developed Industry Symposium (Stroke) 
Co-developed Industry Symposium (Headache) 
Headache Gordon Mackie 
Neurocritical Care Draga Jichici & Jeanne Teitelbaum 
Functional Neurosurgery Christopher Honey 
Exhibitors Reception 

Continental Breakfast 
Distinguished Guest Lecture 
Child Neurology Day -Tibbies Lecture: Ingrid Scheffer 
CNS / CSCN Plenary & Chair's Select Abstracts - Gloor Lecture: Angela 
Vincent, Richardson Lecture: Judy Hies 
CNSS Plenary & Chair's Select Abstracts - Penfield Lecture: William Couldwell, 
CNSS Society Lecture: Allan Taylor 
Lunch, Exhibit & Poster Viewing 
Co-developed Industry Symposium (Epilepsy) 
Co-developed Industry Symposium (Neuropathic Pain) 
Multiple Sclerosis Anthony Traboulsee 
Neurovascular & Interventional Neuroradiology Gary Redekop 
EEG Seyed Mirsattari 
Spine Eric Massicotte 
Movement Disorders SIG Silke Cresswell 
Headache SIG Gordon Robinson 
Neuromuscular Diseases SIG Kristine Chapman 
Epilepsy Video SIG Richard McLachlan 

Continental Breakfast 
Platform Sessions 
Grand Rounds 
Lunch, Exhibit & Poster Author Stand-by Tours 
Digital Poster and Exhibit Viewing 
Scotiabank Private Client Group-Wills & Estate Planning 
Epilepsy Nizam Ahmed 
Advances in Neuro-Oncology David Eisenstat 
Neuro-ophthalmology William Fletcher 
Advances in Neurobiology Zelma Kiss & Peter Smith 
Neuromuscular Diseases Mike Nicolle 
Evidence-Based Neurosurgery in Modern Day Practice Brian Toyota 
Presidents' Social Event - A Night at the Commodore 
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FC 
The Neurological Sciences 
Foundation of Canada Inc. 

The Neurological Sciences Foundation of Canada (NSFC) is a charitable 
organization. The NSFCs work is entirely dependent on donations and raises 
money annually in support of activities and initiatives of importance to neurologists, 
neurosurgeons and the neurological community. 

Since 2007 the NSFC has distributed over $238,000 in grants to fund numerous 
organizations and other learning activities including, but not limited to: 

• the CNSF Congress to help defray the costs of the Distinguished Guest Lecture 
and Opening Plenary sessions 

• the Canadian Association of Neuroscience Nurses 
• the Canadian Association of Electroneurophysiology Technologists 
• the Association of Electromyography Technologists of Canada 
• the Canada Cuba Project, through the recently formed CNSF International 

Development Committee 
• Think First 
• the Canadian Movement Disorders Group and the CNSF... for Neurology and 

Neurosurgery Resident Education, through the Don Paty Fund 

WE NEED YOUR SUPPORT! Without your support, funding to the specific organizations 
and projects and new initiatives may not occur. 

DONATE TODAY! Use the form below or donate online at 
http://www.cnsfederation.org/NSFC.html 

The Neurological Sciences Foundation of Canada Inc. 
Suite 709. 7015 Macleod Trail SW 

Calgary, Alberta T2H 2K6 
Tel: (403) 229-9544 Fax: (403) 229-1661 

Yes, I wish to help advance the objectives of the NSFC and the Neurological Community. 

Donation to the NSFC general account r j or; the Don Paty Fund r j 

Please process my Visa • MC • # Exp._ 

Signature: 

• $50 

• Name: (Please Print) 

*'"" Charity Registration Number 10520 1156 RR000I 
• Other $ 

l~l My cheque is enclosed. Cheques are payable to the NSFC. 

Thank you for your generous support. A tax receipt for your gift will be issued, (print address below) 
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Shared Solutions® is a patient 
support program for any persons 
affected by multiple sclerosis (MS) 
Registration and all services are 
free of charge. 

For more information on Shared Solutions®, 
, or H ;:: 

or contact your 
representative. 

ition 

CONFIDENTIAL 
one-on-one nurse counselling 

Ongoing therapy support, 
knowledge and RESOURCES 

PERSONALIZED 
reimbursement counselling 
and support 

Self-injection TRAINING 

Symptom MANAGEMENT 

PROACTIVE follow-up 

Comprehensive support for 
healthcare professionals 

V 
> J 

S \ W " $ J » ' « 7 / f # 

BIOTECaj-tajda. 

TrZHZ 
1 800 283-0034 TEVA CANADA INNOVATION 

Shared Solutions* is a registered trademark of Teva Pharmaceutical Industries Ltd. 
used under licence. TEVA and the design version thereof are registered trademarks 
of Teva Pharmaceutical Industries Ltd. and are used under licence. 
©2010 Teva Canada Innovation G.P. - S.E.N.C, Montreal, Quebec H3A 3L4 COP10-STH17E 
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A complete financial diagnosis 
includes helpful advice and 
practical solutions. 
At Scotiabank, we have experts that can help you grow your business. Our 

Scotia Professional® Plan is a customized financial package that includes everything 

you need to set up and run a successful practice. You'll get competitive financing 

rates, flexible payback plans, and a dedicated advisor - all in one convenient package 

to meet your day to day banking, financing, and investment needs. It makes managing 

your money easy, so you can focus on serving your patients and growing your practice. 

Learn more at any Scotiabank branch or visit www.scotiabank.com/professional 

Scotia Professional Plan 

You're richer than you th ink! C Scotiabank 

©Registered trademarks of The Bank of Nova Scotia. 
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